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Name of Sample: Rechargeable lithium-ion battery pack
18650/6200mAh/22. 32Wh/1S2P 3. 6V 6200mAh 22. 32Wh
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Consignor: Hangzhou Huacheng Network Technology Co., Ltd
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e A HLPLES HLBAL 18650/6200mAh/ 22, 32Wh/1S2P 3. 6V 6200mAh 22, 32Wh
b L AR Chinese
Name of Sample ;"ti Rechargeable lithium—ion battery pack 18650/6200mAh/22. 32Wh/1S2P 3. 6V
English 6200mAh 22. 32Wh

s 1121110579
Sample No.
FAe 4 B RS2 FHE 1T IR 2l
Hangzhou Huacheng Network Technology Co., Ltd

Consignor
Wb ¥od AsEili 2o FRHE A R 2 T
Manufacturer DONGGUAN ANYFINE ELECTRONIC TECHNOLOGY €O, ,LTD

#;:IE.E-']?}—‘;% :’\ |.‘|‘I,"'. F.J {ljfi
ST/SGAAC. 10/11/Rev. 7 38.3 UN Manual of Tests
Test method Section 38. 3

ria ST/SG/AC, 10/11/Rev. 7

] = AT Galse FbrdET- 11D
;Ji*’]’fﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3

# IR I 5 RS
Appearance Blue Plastic film shell

Mg 8 2021-11-25 Halkie 8 4 2021-12-02 ~ 2022-01-04
Accepted Date Test Date

PRIV A 19 2 BN | 828 A L) PR (7 < S 0 R o L A
tion, Thermal test, Vibration, Shock, External short

A B Atitude simulat

Test Items cirveuit, lmpact, Overcharge, Forced discharge

K,

LR, AR TG IEE T Gk FUbRHE TIED ST/SGAAC, 10/11/Rev. 7 38, dhpdik
items of UN Manual of Tests and Crit gt

The sample has passed the test

=y ST/SG/AC. 10/11/Rev. 7 Section 38.3

Conclusion
o H W] (Date) 2022

nf e HL P il 4 Rechargeable Lithium Battery. /

HiE

Comment
Fi Pt & 4 Dy
; /
C
»:gcsig;g,r Post Code
., — ’g, - 5
o o 2 L4y R St
Approver: - Checker: Compiler:
IR5 e
EL S (Viee chief engineer)

Title:
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A%

No.

KRR B 4 AR

Name of Test

AT REERSATELRT
Standard requirement or The
Clause Number of Standard

AR 4R
Test Result

&ix

Remark

AR LE®

Conclusion

ltems

i REA D

Altitude

simulation

Al ot Biddl T

S STASG/AAC, LOALL Rev, T 3800 048

LN Manual ol Tests g
ST/SGAAC. 10

1/ Rew, 7

W e

See Appendix |1

il Criter
Seclion 3

it

Passed

o bl T

kT
LS

HFR BEE ST/SG/AC 10/11/Rev, 7 48,3 AN6T2 e
2 Y LN Manual of Tests and Criteria See Appendix 2 I’T“'}
Thermal test ST/SG/AC. 10/11/Rev. T Section 38,4 Test T2 Passad
WL AT Citgennilt T
£ WD ST/ASGAAC T0/11 e, T 383 WLERTY W 22 3
9 UN Manual of Tests and Criteria See Appendix 3 44

Vibration

ST/SG/AC. 10/ 11/ Rev, 7

Section 2R3 Test Ti

Passed

My
Shock

o calae dadb T
ity ST/S6

0N Rev. T 280 wlgeTd
N Manual of Tests and Criteria

See Appendix 4

aht

ST/SOAAC. 1O/ Rev, T Seevion 380 Test T4 Tassed
I A el 4k ikl T
SR W1 ST/SG/AC 10/11/Rov. T 38.3 G TH W% 5
5 LN Manual of Tests and Criveria See Appendix 5 I/E‘i:l
External short |s7/s6/ac. 10/11/Rev. 7 Section 28,04 Tesi Pacced
circuit .5
Wi s Entds AlbrdE-T
i fitd ST/SG/AC. 10711 /Rev. T 28.3 LETe W e 6 .y
6 UN Manual of Tests and Criteria See Appendix 6 Tl
Impact ST/ASGAAC. 10/ 1L/ Rev, 7 Section 38,3 Test Passed
I.b
TERCES
?\L‘IEEE B STAS6AC 0/ /Rew, T 38,4 g7 {de T .
7 N Manual of Tests and Criteria « Appendix 7 :?1(&
0vercharg<! ST/SEANC. 10711/ Rev. T Secvion 38,3 Test Passed
Vel
WA Gl Fkydl T
; WEY STASG/AAC 10711/ Rev, 7 384 BTN WE e 8
-] - : - ; i = '~
8 iﬁ%ﬁm% LN Manual of Tests and Criteria See Appendix 8 f| m‘

Forced discharge

STASGAAC LOJ 1/ Rev. T

T.8

Section 28,5 Test

Passel l

R R B A
Test Environment
Condition

Ambient temperature:20°C-22°C ;Ambient humidity:/®

FRb i - 20°C=-22C: | Biilt g /%

o LRI
Subcontracted Test
Condition

#2033 H

Test ltem
st xE | AR R 45
Subcontracted | Name Post Code

Laboratory

W3k
Address

W, 75
Tel
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25CYC Fully charged

Shanghai Institute of Chemical Industry NO. 1121110579
Testing Co., Ltd. Test Report— Appendix 1 A7
i 1 BRAE LA | b
No. Name of Test Items Altitude simulation
A ; -1 1A .
2 J2 AT Before RIE/E After %
Ao HonR A L Bete _& e After Femk | HAwE| S
%5 Sample Status RE Fr3& @k Ui 2 FF#4 % /E | Mass Loss | Residual | J%
Sample Mass ocv Mass ocv OCV  |Other
No. /e v e v % o |Event
001 | oiuEesn | 99.3097 | 416 | 99.3102 | 416 0.00 | 100.00 | ©
YO5E 4 e i
002 | st oo 99846 | 416 | 99.8413 | 416 0. 00 100.00 [ ©
gy | geliEmEEE | gg.873 L17 | 99.8361 | 4.17 0. 00 100.00 | ©
004 | o EERL g g1g6 | 416 | 99.8191 | 4.16 0.00 | 100.00 | ©
005 | porycre®®m | 99.7560 | 4.16 | 99.7555 | 4.16 0. 00 100.00 | ©
-a”.r:‘:"' e, 9 " \ - .
006 | poacomeRl | 99,6544 L16 | 99.6542 | 4.16 0. 00 100.00 | ©
007 | plemeRm  logg. 6607 | 4.7 | 99.6613 | 4.17 0.00 | 100.00 | ©
008 Lol 99. 7280 .17 | 99.7281 .17 0. 00 100.00 | ©

- -, e 2
AR

lel't blunk

his space intentionally

Bi: L-MR V- D-fRAR R-aKE F-RK 0-RiH. LRI, Ak, RK 2. RALK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting.
No Disassembly.No Rupture & No Fire.
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5 9 RA B & AR R
No. Name of Test Items Thermal test
: g s RIEA] Before RIEE After _—
Ha |  Hans PAZ Y Befte DB A | g g5 | A4 | St
g w7 £ W
%5 Sample Status /il 2 FrE @R P A F34d,JE | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV  |Other
No. ‘g AY g N 1% /% Event
001 | lGUEREL g9 3102 | 416 | 99.2051 [ 4.1 0.02 98.80 | ©
ully chirge:
i ICYCTE A e . . s
002 | joyerriat o[ 99.843 | 416 | 99.8272 [ 4.1 0.01 98.80 | ©
¢ ICYCHE 42 FS il 1 QI 4 17 3905 ; 18. 8
003 | |eosERl | 99.8361 417 | 99.8205 [  4.12 0. 02 98.80 | o
004 | |qerouERl 1 99.8191 | 416 | 99.8037 | 4.1 0.02 | 98.80 | o
005 | ,ZCWCRERNL | 99.7555 | 4.16 | 99.7417 | 411 0. 01 98.80 | ©
250Y j'}‘:f:\ i AT . . .
008 | wse oo oc s S\ Ro0EE42 1.16 | 99.6414 1.11 0. 01 98.80 | ©
007 | el Pun0, 6513 L1700 ] 99.6451 | 411 0. 02 98.56 | ©
2ACYCE 4 Al aa TIaa rd Qg 7199 N9 fi}
008 | s poreron | 997281 .17 | 99.7122 111 0. 02 98.56 | o

I Lt

Ihis space intentionally
lel't blank

Sii: L-#i V-IRA D-fEAR R-2RZ F-ALK 0-RiHh. RRA. LMK, R, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test ltems | Vipration

= A .‘-f‘-‘\"._{‘ Before hi,{"” ter € 4o

*—f-uuu #u%llk.ié K52 Al Before 1'1&’{.1)3 After }ﬁ-i:}mk %‘J‘%‘%E_ ,;T_'f&,
S5 Sample Status RE FRBEl RE FF 341, /E | Mass Loss | Residual | FLE
Sample Mass ocv Mass ocV ocv Other

No. /e Y lg Y, Yo % Event

VCSE AT _ _

001 | ercmeRe o 1992951 4.11 [ 99.3145 [ 4.11 0.00 | 100.00 | o

002 | aclemeREM o 1g9.8272| 411 | 99.8459 [ 4.1 0.00 | 100.00 | o

003 | | aumEREL 199 205 | A12 | 99.8102 | A1 0.00 | 99.76 | o

004 oE il . | 09808y 111 99. 8211 o1l 0. 00 100. 00 0

005 | ,ZOCEREL g9 7417|411 | 99.7603 | 4.1 0.00 | 100.00 | o

. 2ACYCHE A Al : 7 : >

006 | peiyoediu o 1996414 | 411 |199.6571 | 4.1 0.00 | 100.00 | o

007 | . BOCREEL |99 6451 | 411 | 99.6633 | 411 0.00 | 100.00 | o

: 250YC5E AR AEIlL Y 7 :

008 | somorrerrobe | 9947022 |8 4. VT [ 99.7309 [E54. 1] 0.00 | 100.00 | o
) I"-"F ]! Ihis space intentionally

&k, L V-#hZL D-FRAK R-3REL F-RK O-Riih., LRI, LMK, LAk, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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25CYC Fully charged

6/11
] |7 B 44 ubili
No. A Name of Test Items Shock
T
M P Ij.g:a N Before 1‘4533)3 After FRIRE | AaE | ik
P Sariple Stitiis Jit i FesdE | FE F34d, /& [ Mass Loss Rcsi_du:l[ nE
Sample Mass ocv Mass ocv ocv Other
No. /g Y /g NV % 1% Event
001 | qercrERl o 199.3145| a1r | 99.3134 | 411 0. 00 100.00 | ©
002 | el 1998459 [ 411 | 99.8447 | 4.1 0. 00 100.00 | ©
003 |[-nl-‘.r:,”fbf\/ﬁfﬁj}:},,.d 99, 8402 11 99, 8391 111 0. 00 100. 00 0
004 | qeroERl ol eo.s2in| 4 | 99.8202 | 411 0.00 | 100.00 | ©
005 | poiemeRl 1 99.7603 [ 411 | 99.7594 | 4.1 0.00 | 100.00 | o
006 | ssoryorornt 1996571 | 4.11 | 99.6560 | .11 0. 00 100.00 [ o
007 | paiiemlRL  llagieess | 4.11 | 99.6622 | 4.1 0.00 100.00 | o
008 i 99.7309 |  4.11 99.7300 | 4. 11 0. 00 100.00 | o

AR

lel't hlank

This space intentionally

&oi. Lo V-RA D-ARR R-3KE F-R K 0-RR. LAA. LMK, RHE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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% 5 KRR B 4 AR Y1
No. Name of Test ltems External short circuit
¥ o 2 3 e
Hahs SR Ko i i AR
Sample No. Sample Status & ..xlun..iu(. L Other Event
LOYCHE 4 il &
001 1CYC Fully charged nb. 1 0
ICYCHE A Al EF
2 L o
002 1CYC Fully charged 3. 4 Y
> 1CYCHE 4 il s
003 1CYC Fully charged 0. 6 9
{]“I .II.\-r]-I‘:\-:‘..“IJ';.P ,-,:‘__v-i_ "Jt"-_ 0 0
5 25CYCHE A Al 55. 2
003 95CYC Fully charged .= Q
; 25CYCHEAR fE s
006 95CYC Fully charged 2. 0 04
25CYCTEA e &
007 25CYC Fully charged 95. 0 0
ARCY (et A= i .
008 25CYCHEAT f8 1L 56. 2 0

95CYC Fully charged

LLF 450

This space intentionally left
blank

Gii: D-FRIA R-#REL F-R K 0-AL#
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

R ALK, FHE.
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}%% 6 *ﬁ?ﬁ‘l’ﬁﬂzﬁ: ‘}’lTrfl
No. Name of Test Items [mpact
e Kok A o R o 8 L PATRR

Sample No.

Sample Status

Max. External Temperature

Other Event

T e (_‘
009 % R 108. 8 0
010 1 (,Y'{f“_';].If?[:l’;'l":fl"l"i . 133. 3 0
011 e 129. 1 0
012 l[\\'1([‘.‘1;.{.1”-?[:.;‘::il:\'l'li Ly 83.6 -
013 S ok ity 133.3 0
014 2511.:.:5‘\;;;--3{:'..I;‘i:-'.i Ly 24.4 2
015 ){;;F“"{{:'lf' " 131. 6 0
016 3.-,|{,?:rl\_-"igly 3::‘..:::;;1.:..:“" 197, 2 o
018 250YC 50%7E I 112, 0 0

25CYC 50% Capacity

LR

This spiéce intentionally

blank

eft

&ix: D-FRIK F-AZ K O-AARR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B 7 BRAAA LA | LAl
No. Name of Test Items | (jyorcharge
Hahe HakA SR
Sample No. Sample Status Other Event
LCYC e A Aot
C + Q0
013 1CYC Fully charged
; YO A Fe il
020 1CYC Fully charged 0
0 1CYCHE - i |_|. O
021 1CYC Fully charged
ICYCHE ot
-)') - LU ‘]
Ve 1CYC Fully charged
o 25CYCE ATl o
023 25CYC Fully charged
024 2RCYCH A A 0
= 25CYC Fully charged
025 25CYCE 4 el 0
“) 25CYC Fully charged
026 25CYCH5 4 il o
< 25CYC Fully charged

This space intentionally left blank

LAUFE

Hii: D-MRAR F-ARK O-RfFR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5

BRA B AR

gifitil B

No. Name of Test Items Forced discharge
*%WE?Q%J% *¥5%4*153 J@ﬂﬂim,gi
Sample No. Sample Status Other Event

027 1CYC Ili?f]f??]%:l 0

028 1CYC ]111:1(1)\L ?i“jllﬁ-llln!;u'gml 0

029 it Rl Beastsaed 0

030 1CYC ltf‘;?!][‘1I;-L‘f1\5]§-l::;|= ged 0

031 IeYe Iiinh{]}\h ?faji-{.fii;i:la-;alt.-l 0

032 1cYe 11(1?1{11/?1”“#[”' 0

033 LCYC l|-[‘.l|Ya[._i1:i/.l:eﬁ:(.-l.ll.i.}. ged 0

034 1CYC ]1'1;; 1', (!Il.\‘-]l.t‘:fli-u:l eeil O

035 1CYC lIf';?'lriif: ?;i.‘iilll::‘r'gcd 0

036 1CYC i1I1?1r1L= i]lfir-ilti-,1';;wl 0

037 25(‘\':;:3!:?I|(‘|}_\‘1-i '.ilh'i'rii-‘kn-_q».».J 0

038 25( n'F u’; !}\_ I' 1|: -Itllll.-, rged 0

039 z;mzﬁl( 1\L41 iji-ﬁn-ge_-ll O

040 25rx1;?t3?Tfij;qE?t;rgvd 0

041 950Y []‘l tle :1 !|1.|:= — 0

042 25CY( Ill?f u xl irlf-ltl.lﬁj rged 0

043 25(\_(-‘3.-';:?}'1;5 ?{k fil |11Ln rged O

044 2’)(\(3;{11\1{1?. ?;E{['lti:h rged 0

045 25CY( 3.;{1?1(1? ?E]ff : 'L]r:! rged 0

-~ 25CYCE AL o

25CYC Fully discharged

£ix: D-fiRik F-R K 0-LARIK.

ALK

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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N 1
vyUNFAN ZIAEETF

) w’ Anyfine Electronic

© Bethargoable lithium-ion battery pack

[ 1B650/6200mAN/ 22, 32Vh/152P

 Nealnal Yoltage:3. 6Y

_;; Charging limin voltage:4 2V

f Execution standard:GH 31241-2014

Warning!

T &I ot disasesmhle ML squesde
throw, or Flercn the Battery

@ B et wherteireuit the baltary or
© throw {1 into water or fire

" & Use Gnly the charging sethyd specilied
C by the mandfaburer

eries of the same model

Rechargeable lithium—ion battery pack

18650/6200mAh/22. 32Wh/ 1S2P

Nominal Voltage:3. 6V
Charging limit voltage:4.2V
Execution standard:GB 31241-201fc

sl 1 2 ek



